UDOR I 5047.07

GAS ENGINE GEAR REDUCTION FOR
KAPPA-15 DIAPHRAGM PUMPS

on GAS ENGINES with 3/4” SHAFTS
REQUIRES 2 0Z. 90W GEAR LUBE

180468
160323

030271
030402
021332

»

180553 " §

110191
140329

000419

180476

180707

140305
Revised 3-8-2022
Part # Description Qty Part # Description Qty
0004.19 GEAR SHAFT “S124-3/4"/S151-3/4" 1 1101.91  O-RING - BODY 1
0007.21  OIL SEAL D17 1 1403.05 WASHER M8 4
0213.32 RED.GEAR WHEEL Z=19 “S124" 1 1403.29 WASHER M6 1
0214.08 BALL BEARING D15 1 1603.23 OIL PLUG 1
0228.34 COUPLER “S124" B&S 1 1804.68 HEX BOLT M6X22 1
0302.71 SPACER “S124" 1 1804.76 HEX BOLT M10X10 1
0304.02 SELF-LOCKING NUT M6 1 1805.53 ALLEN BOLT M6X22 4
0605.41 GASKET D10 1 1807.07 HEX BOLT 5/16X1" UNF 4

1

1101.16  O-RING - OIL PLUG



